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2,490 GHz | 2.496 GHz 1,000 MHz | 2,49567 GHz -20.99 dBm | -7.99 de 2,570 GHz 2,571 GHz 500.000 khz 2,57000 GHz -11.41 dem | -1.41 dB
2,496 GHz 2,499 GHz 1.000 MHz 2,49889 GHz -13.76 dém -3.76 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57101 GHz -12.33 dém -2.33 dB
2,455 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -12.38 dém -2.38 dB8 2,575 GHz 2,590 GHz | 1.000 MHz 2,57509 GHz -24.16 dBm | ~11.16 dB
2,500 GHz 2.520 GHz 100.000 kHz 2.50051 GHz 17.48 dBm -12.52 dB 2,500 GHz 2,535 GHz 1.000 MHz 2,59019 GHz -46.01 dBm -21.01 d8
— —
)il ) [ [ ] w
Date: 11.JUN.2020 06:12:09 Date: 11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum x| Spectrum v
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Swesp Ref Level 30.00 d8m  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 dvgPwr
Limit fheck pafs | SPURIGIIE CHBEKABS _
20 ghiRe_BPURIOUS ) INE_ABS PABS 20 gbije_$PURIOUS LINE ABS
10 dBm 10 dem
48 _
0 P o ¥ v uwwﬁ e A o
-10 dBm , \ I
SPURIDUS_LINE_ABS ] \ l l
-30 dBm H.W W
W e,
-40 dBm M“' -40 dBm ey
-50 dem -50 dBm:
-60 dBm -50 dBm:
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz | 2.48952 GHz -29.12 dBm -4.12 dB 2,550 GHz 2,570 GHz 100.000 kHz 2.56617 GHz -0.47 dBm ~30.47 db
2,490 GHz 2.496 GHz 1,000 MHz 2.,49594 GHz -26.04 dBm | -12.04 de 2,570 GHz 2,571 GHz | 500.000 kHz 2,57003 GHz -30.10 dem | -20.10 d&
2,496 GHz 2.499 GHz 1.000 MHz | 2.49897 GHz -23.32 dBm -13.32 dB 2.571 GHz 2,575 GHz 1.000 MHz 2.57116 GHz | -29.90 dem | -19.90 dB
2,499 GHz 2.500 GHz 500.000 kHz | 2.49930 GHz -24.92 dBm -14.92 dB 2.575 GHz | 2.500 GHz | 1.000 MHz 2.57512 GHz -34.76 dem -21.76 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51173 GHz -0.62 dBm -30.62 dB 2,590 GHz 2,505 GHz 1.000 MHz 2,50009 GHz -44,06 dBm | -19.96 dB
—
il )| L [ ] (]
: 11.JUN.2020 06:12 Date: 11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n7 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

o
Spectrum || Spectrum v
Ref Level 30.00 dbm _ Offset 11,40 d8 Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PABS
20 ghife—$PURIOUS LINE_ABS PABS 20 dbife—FPURIOUS LINE _ABS PARS
10 dBm I 10 dém }
ode H 0 dem I
-10 dam + -10 dBm- ]
e , | [ 20com | |
SPURIDUS_LINE_ABS | L 1 [
-30 dBm ‘ -30 dBm. J
-40 dBm 40 dBm l
N ” u N A~
i 'iw“ 50 dBm i A i i
-60 dBm -60 dBfm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz 2.450 GHz 1.000 MHz 2,48880 GHz -43.46 dBm -18.45 dB 2,550 GHz | 2,570 GHz | 100.000 kHz 2,56946 GHz | 15.29 dBm | -14.71 dB
2.490 GHz | 2.496 GHz 1.000 MHz | 2.49498 GHz -41.71 dBm -28.71 dB 2,570 GHz 2,571 GHz 500.000 kHz 2,57001 GHz -14.74 dem -4.74 d&
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -26.16 dBm -16.16 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57104 GHz -24.59 dBm -14.59 dB
2,455 GHz 2.500 GHz 500.000 kHz 2.45999 GHz -12.11 dBm -2.11 dB 2,575 GHz 2.590 GHz 1.000 MHz 2.58068 GHz ~43.94 dBm | -30.94 db
2,500 GHz 2.520 GHz 100.000 kHz 2.50053 GHz 15.05 dBm -14.95 dB 2,500 GHz 2,505 GHz 1.000 MHz 2,509253 GHz -46.38 dBm ~21.38 dB
— —
)il ] [ [ ] w
Date: 11.JUN.2020 06:12:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 d@ Mode Auto Swesp

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
Limit fheck pafs | SPURIGIIE CHBEKABS _
20 dblfe_$EURIOUS ) INE_ABS PABS 20 ghife —BPURIOUS LINE_ABS
10 dBm 10 dem
ods
oo e "
-10 dBm , |
SEURIOUS_LINE_ARS | ‘ l [
-30 dBm "lp I W
_40 dBm - 40 dBm: e ————
-50 dem -50 dBm:
-60 dBm -50 dBm:
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz | 2.43041 GHz -31.87 dBm -6.87 dB 2,550 GHz 2,570 GHz 100.000 kHz 2.55050 GHz -2.52 dBm -32.52 db
2,490 GHz 2.496 GHz 1.000 MHz 2.49561 GHz -28.94 dém -15.94 dB 2,570 GHz 2.571 GHz | 500.000 kHz 2.57003 GHz -31.09 dBm | -21.09 dB
2,496 GHz 2.499 GHz 1.000 MHz | 2.49900 GHz -26.46 dBm -16.46 dB 2.571 GHz | 2.575 GHz | 1.000 MHz 2.57114 GHz | ~31.08 deém | -21.08 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -28.35 dBm -16.35 dB 2,575 GHz 2.500 GHz 1.000 MHz 2.57512 GHz -35.61 dém -22.61 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50621 GHz -2.58 dBm -32.58 dB 2,500 GHz 2,505 GHz 1.000 MHz 2,50002 GHz -45.36 dBm -20.36 dB
—
) ] ] [ ] ]
: 11.JUN.2020 06:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n7/20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] '
Spectrum || Spectrum T
Ref Level 30.00 dbm  Offset 11.40 5 Mode Auto Swesp Ref Level 30.00 d8m  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 avgPwr
Limit ¢heck | SPURLGIE CHBEKARS PABS
20 dblhe_EPURIOUS LINE aps 20 dhiRe _bPURIOUS LINE_ABS PAES
10 dBm 10 dem
ode
" " - -
-10 dBm f ‘i —‘I}
SEURIOUS_LINE_ARS | J 1 l [
-30 dBm MW ‘-q,
40 dem osst® -40 dBm
—— ""%.MM
-50 dam -50 dBm:
-60 dBm -60 dBm:
Start 2.475 GHz 10005 pts Stop 2.52 GHz | | [ start 2.55 Gz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz 2.490 GHz 1.000 MHz 2.49038 GHz -25.07 dém -4.07 dB 2.550 GHz | 2.570 GHz | 100.000 kHz 2.56139 GHz | -2.63 dBm | ~32.63 dB
2,490 GHz 2.496 GHz 1,000 MHz 2,49597 GHz -25.91 dem -12.91 d& 2,570 GHz 2,571 GHz 500.000 kHz 2,57006 GHz -26.57 dem -16.57 d&
2,496 GHz 2.499 GHz 1.000 MHz 2.49840 GHz -23.57 dBm -13.57 d8& 2,571 GHz 2,575 GHz 1.000 MHz 2.57152 GHz -25.85 dém -15.95 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -24.49 dBm -14.49 dB 2,575 GHz | 2.500 GHz | 1.000 MHz 2,57515 GHz | -32.92 dém | -19.92 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50250 GHz -2.21 dBm -32.21d8 2,590 GHz 2,595 GHz 1.000 MHz 2,59025 GHz -44.85 dBm -19.85 dB
—
)i ] o [ )i ] W
Dats: 11.JUN.2020 1B:31:45 Date: 11.JUN.2020 18:
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

Conducted Spurious Emission

FR1 n7 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

Ref Level 0.00 dem Offset 11.40de
SGL Count 100/100

Mode Auto Sweep

e )

Ref Level 0.00 dém
SGL Count 1004100

Offset 11.40 d& Mode suto Sweep

@1 AvgPwr (@1 Avgpwr
Limit Gheck PABS Limit ¢heck PABS
_10 ddRE—FPURIOUS J INE_ABS, PASS _10 diRR—FPURIOUS | INE_ABS PARS
-20 dBm 20 dém
| SPURIOUS_LI | SPURIOUS_LINE
-40 dBm: -40 dBm
e, - kil N PO s mdnsparnaeini o pmrroim APPSO | (2 s el " APt A ARSI e Ll AL S
-60 dBm -60 dBm
-70 dB -70 dBi
-80 dBm -30 dém
-20 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 256.13543 MHz -46.53 dBm -21.93 dB 30.000 MHz 1.000 GHz 1.000 MHz 2E6.13943 MHz -47.00 dBm -22.00 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48975 GHz -45.49 dBm -20.49 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47784 GHz -48.12 dBm -23.12 dB
2,580 GHz 5,000 GHz 1,000 MHz 495717 GHz -45.34 dBm -20.34 dB 2.580 GHz 5.000 GHz 1.000 MHz 495911 GHz -45.06 dBm -20.06 d&
5.000 GHz 10,000 GHz 1,000 MHz 6.98005 GHz -41.40 dBm -16.40 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99705 GHz -41.37 dBm -16.37 dB
10.000 GHz 18,000 GHz 1,000 MHz 17.99425 GHz -44.59 dgm -19.59 de 10.000 GHz 18,000 GHz 1.000 MHz 17,98325 GHz -44.63 dém -19.63 de
18.000 GHz 26,000 GHz 1,000 MHz 25,95425 GHz -44.61 dBm -19.61 dB 18.000 GHz 26.000 GHz 1.000 MHz 25.92725 GHz -44.61 dBm -19.61 dB
( | J - ( J J -
56
Sp ) 3
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
_10 ddRE—FPURIOUS J INE_ABS, PASS
-20 dBm
[ SPURIOUS_LINE_AES,
-40 dBm:
" "M{ P PO AT PN LSt S Y]
-60 dém
-70 dB
-80 dBm
-00 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1,000 MHz 256.13943 MHz -46.56 dBm -21.56 dB
1.000 GHz 2,490 GHz 1,000 MHz 248379 GHz -48.01 dém -23.01 dB
2.580 GHz 5,000 GHz 1,000 MHz 4,98524 GHz -45.32 dBm -20.32 dB
5.000 GHz 10.000 GHz 1,000 MHz 6.99905 GHz -41.40 dBm -16.40 dB
10.000 GHz 18,000 GHz 1,000 MHz 16,34935 GHz -44 41 dBém -19.41 dB
18.000 GHz 26,000 GHz 1,000 MHz 25,97275 GHz -44.50 dBm -19.50 dB
( | J -
Date: 12.JUN.2020
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n7 /10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

" : [

Ref Level 0.00 dém Offset 11.40 dB Mode suto Sweep
SGL Count 1004100

@1 AvgPwr (@1 Avgpwr
Limit Gheck Limit ¢heck
_10 ddRE—FPURIOUS J INE_ABS, PASS _10 diRR—FPURIOUS | INE_ABS pAES
-20 dBm 20 dém
| SPURIOUS_ S, | sPuRIOUS_
-40 dBm: -40 dBm
[ mad A —. e it desaines VNV VY, | IR 1 A o e et Sttt o IO O as'd
-60 dBm -60 dBm
-70 dB -70 dBi
-80 dBm -30 dém
-20 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Power Abs ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 256.13543 MHz -46.62 dBm -21.62 dB 30.000 MHz 1.000 GHz 1.000 MHz 2E6.13943 MHz -46.55 dBm -21.95 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48876 GHz -47.35 dBm -22.35 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47684 GHz -47.91 dBm -22.91 dB
2,580 GHz 5,000 GHz 1,000 MHz 4.97605 GHz -45.13 dBm -20.13 dB 2.580 GHz 5.000 GHz 1.000 MHz 4,95185 GHz -45.17 dém -20.17 dB
5.000 GHz 10,000 GHz 1,000 MHz 699755 GHz -41.35 dBm -16.35 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99905 GHz -41.29 dBm -16.29 dB
10.000 GHz 18,000 GHz 1,000 MHz 17.98125 GHz -44.59 dgm -19.59 de 10.000 GHz 18,000 GHz 1.000 MHz 17,98725 GHz -44.49 dBm -19.49 de
18.000 GHz 26,000 GHz 1,000 MHz 25,92275 GHz -44.49 dBm -19.49 de 18.000 GHz 26.000 GHz 1.000 MHz 25.94025 GHz -44.44 dBm -19.44 dB
( | J - ( J J -
D: 06: 12.JUN.2020 a 13:3

Highest Channel / 1RB1

pe

Ref Level 0.00 dBm  Offset 11.40 dp Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck
10 ddRE—BRURIOUS | INE_ABS PABS
-20 dem

| SPURIOUS_

-40 dBm:
fare devens [ = A A T i A ]
-60 dém
-70 dB
-80 dBm
-00 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 256.13943 MHz -47.19 dBm -22.19 dB
1.000 GHz 2,490 GHz 1,000 MHz 2.48379 GHz -48.26 dém -23.26 dB
2.580 GHz 5.000 GHz 1.000 MHz 495717 GHz -45.25 dém -20.25 dB
5.000 GHz 10.000 GHz 1,000 MHz 6.99905 GHz -41.57 dBm -16.57 dB
10.000 GHz 18,000 GHz 1,000 MHz 1637285 GHz -44.58 dBém -19.58 dB
18.000 GHz 26.000 GHz 1.000 MHz 2596125 GHz -44.73 dém -19.73 dB
( | J -
Date: 12.JUN.2020 07:20:54
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n7 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dem Offset 11.40de
SGL Count 100/100

Mode Auto Sweep

" : o

Ref Level 0.00 dém Offset 11.40 dB Mode suto Sweep
SGL Count 1004100

@1 AvgPwr (@1 Avgpwr
Limit Gheck Limit ¢heck
10 d8RR—EEURIOUS } INE_ARS PASS _10 ddRR—$PURIOUS | INE_ABS pAES
-20 dBm 20 dém
| SPURIOUS_ S, | sPuRIOUS_
-40 dBm: -40 dBm
- el " — e S ey NP C R W 1| P o] A T LA v fanetea¥ WP 00 B s
-60 dBm -60 dBm
-70 dB -70 dBi
-80 dBm -30 dém
-20 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Power Abs ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 256.13543 MHz -46.87 dBm -21.87 dB 30.000 MHz 1.000 GHz 1.000 MHz 2E6.13943 MHz -46.53 dBm -21.93 dB
1.000 GHz 2,490 GHz 1,000 MHz 248777 GHz -47.43 dBm -22.43 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.09801 GHz -48.01 dBm -23.01 dB
2,580 GHz 5,000 GHz 1,000 MHz 4.09734 GHz -45.29 dBm -20.28 di 2.580 GHz 5.000 GHz 1.000 MHz 494846 GHz -45.38 dém -20.36 dB
5.000 GHz 10,000 GHz 1,000 MHz 699705 GHz -41.63 dBm -16.63 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -41.56 dBm -16.56 dB
10.000 GHz 18,000 GHz 1,000 MHz 17.97825 GHz -44.61 dém -19.61 dB 10.000 GHz 18,000 GHz 1.000 MHz 17,99275 GHz -44.46 dBm -19.46 dB
18.000 GHz 26,000 GHz 1,000 MHz 25,91126 GHz -44.47 dBm -19.47 dB 18.000 GHz 26.000 GHz 1.000 MHz 25.94475 GHz -44.47 dBm -19.47 dB
( | J - ( J J -
D: 1 45:24 11.JUN.2020 1 4 28

Highest Channel / 1RB1

pe =
Ref Level 0.00 dBm Offset 11.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
10 d8RR—EEURIOUS } INE_ARS PABS
-20 dm
| SpURIOUS.
-40 dBm:
o PR o v e R it ¥ O DY d
-60 dBm
-70 dB
-80 dBm
-00 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 256.13943 MHz -46.71 dem -21.71 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48280 GHz -43.18 dém -23.18 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.98137 GHz -45.08 dBm -20.08 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41.50 dém -16.50 dB
10.000 GHz 18,000 GHz 1,000 MHz 1798375 GHz -44.61 dém -19.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.95925 GHz -44.68 dBm -15.68 dB
( | J -
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n7 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

SGL Count 100/100

Ref Level 0.00 dem Offset 11.40de

Mode Auto Sweep

p 1

Ref Level 0.00 dém
SGL Count 1004100

Offset 11.40 d&

Mode Auto Sweep

@1 AvgPwr (@1 Avgpwr
Limit Gheck Limit ¢heck
10 d8RR—EEURIOUS } INE_ARS PASS _10 ddRR—$PURIOUS | INE_ABS pAES
-20 dBm 20 dém
| SPURIOUS_ S, | sPuRIOUS_
-40 dBm: -40 dBm
MW%_& Pretroasrmnmn A AA A At L oim AN | (|2 anl [_ A B s g etk el Y d
-60 dBm -60 dBm
-70 dB -70 dBi
-80 dBm -30 dém
-20 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeuUp | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 256.13543 MHz -45.83 dBm -20.83 dB 30.000 MHz 1.000 GHz 1.000 MHz 2E6.13943 MHz -46.41 dBm -21.41 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48876 GHz -42.70 dBm -17.70 de 1.000 GHz 2,490 GHz 1.000 MHz 2.46195 GHz -47.42 dBm -22.42 dB
2,580 GHz 5,000 GHz 1,000 MHz 406782 GHz -44.63 dBm -19.63 dB 2.580 GHz 5.000 GHz 1.000 MHz 493443 GHz -44.49 dBm -19.40 de
5.000 GHz 10,000 GHz 1,000 MHz 699105 GHz -40.86 dBm -15.86 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -40.89 dBm -15.89 dB
10.000 GHz 18,000 GHz 1,000 MHz 17,99475 GHz -43.82 dém -18.82 de 10.000 GHz 18,000 GHz 1.000 MHz 17,99825 GHz -43.93 dém -18.93 de
18.000 GHz 26,000 GHz 1,000 MHz 25,94025 GHz -43.68 dBm -18.68 dB 18.000 GHz 26.000 GHz 1.000 MHz 25.96175 GHz -43.90 dBm -18.90 dB
( | J - ( J J -

Highest Channel / 1RB1

pe G
Ref Level 0.00 dém Offset 11.40 de Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck
10 AdRE_EPURIOUS | INE_ABS PAES
-20 dBm
| SpURIOUS.
-40 dBm:
-Tsﬂ\—-'*""'"’* s md Ao NSNS eI o pr Pt NP
-60 dém
-70 dB
-80 dBm
-00 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 256.13943 MHz -46.22 dBm -21.22 dB
1.000 GHz 2,490 GHz 1,000 MHz 2.46443 GHz -47.36 dém -22.36 dB
2.580 GHz 5.000 GHz 1.000 MHz 496588 GHz -44.48 dém -19.48 dB
5.000 GHz 10.000 GHz 1,000 MHz 6.99955 GHz -40.80 dBm -15.80 dB
10.000 GHz 18,000 GHz 1,000 MHz 17 99875 GHz -43.78 dém -18.78 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.96525 GHz -43.89 dBm -16.89 dB
( | J -
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Report No. : FG031715-01C

Frequency Stability

Test Conditions FR1 n7 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0036
40 Normal Voltage 0.0031
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0037

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0032
-30 Normal Voltage 0.0058
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.1 V. ; Maximum Voltage =3.6 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n12

Peak-to-Average Ratio

Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 3.65 4.52 5.51 5.86
Middle CH 3.68 4.55 5.57 5.91 PASS
Highest CH 3.68 4.58 5.57 5.94
Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 6.41
Middle CH 6.38 PASS
Highest CH 6.38
TEL : 886-3-327-3456 Page Number : An12-1 of 46
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Report No. : FG031715-01C

FR1 n12 / 15MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB

Lowest Channel / Full RB

pectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz

@155 View

pectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz

@155 View

CF 706.5 MHz
Complementary Cumulative Distribution Function
| Peak | crest | 10% | 100 |

ean Pwr + 20.00 dB
Samples: 130000

Mean 0.1% | 0.01% |
Trace 1 21.63 dBm 25.55 dam 3.02 dB 1.71 d8 2.99 dB 3.65 dB 3.B6 dB
—

L J1 ] (R ]

00

(CF 706.5 MHz

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 21.17 dBm 25.87 dam 4.70 dB 2.17 dB 4.06 d8 4.52 dB 4.64 dB
—
L )i J [y

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

Spectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz

@155 View

(CF 707.5 MHz lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000
| Peak | crest | 10% | 100 |

Mean 0.1% | 0.01% |
Trace 1 21.50 dBm 25.48 dam 3.08 dB 1.74 d8 3.04 dB 3.68 dB 3.01 dB
—

L JU J [

00

(CF 707.5 MHz

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 21.04 dBm 25.77 dBm 4.73 dB 2.17 dB 4.03 d8 4.55 dB 4.67 dB
— —
L )i )i RRRRRE e

Highest Channel / Full RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dam

Offset 10.70 de

fo_Att

30 dB

AQT

2ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dam

Offset 10.70 de

CF 708.5 MHz
Complementary Cumulative Distribution Function

ean Pwr + 20.00 dB

Samples: 130000
Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 21.51 dBm 25.55 dam 4.04 dB 1.74 d8 3.04 dB 3.68 dB 3.97 dB
—
| '
L L . wa

o att 30dEAQT 2ms @ RBW 20 MHz
(@153 view (@153 view
0.0 -
i3 5 %
\ v 5
v 4
1 i 1 \
1E4 5 1E- 1!
T
| \ ¥ N
|
1 164 !
= = 1

(CF 708.5 MHz

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function
Peak |  crest

Samples: 130000

Mea | 10% | 10% | 0a% | o0.01% |
Trace 1 21.05 dBm 25.93 dam 4.BB dB 2.20 dB 4.06 d8 4.58 dB 4.75 dB

— -

L JL J anEEng|

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n12 / 15MHz / DFT-S OFDM

16QAM

64QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

pectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz

@155 View

pectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

(CF 706.5 MHz

ean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 20.28 dBm 26.10 dBm 5.B2 dB 2.75 dB 4.78 dB. 5.51 dB 5.71 dB
— —
L Il ] G wa

00

CF 706.5 MHz
Complementary Cumulative Distribution Function

ean Pwir + 20.00 dB
Samples: 130000

Mean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 19.78 dBm 25.94 dam 6.16 dB 2.78 dB 4.93 d8 5.86 dB 6.12 dB
—
L )i J [y

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz

@155 View

Spectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

(CF 707.5 MHz

ean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 20.13 dBm 26.11 dBm 5.08B dB 2.78 dB 4.81 dB 5.57 dB 5.BO dB
— —
L )i )i ARRERRED

CF 707.5 MHz
Complementary Cumulative Distribution Function

ean Pwir + 20.00 dB
Samples: 130000

Mean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 19.60 dBm 25.94 dam 6.34 dB 2.81 dB 4.96 d8 5.91 dB 6.17 dB
—
L )i J [y

Highest Channel / Full RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dam  Offset 10.70 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dam  Offset 10.70 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz

@155 View

@155 View

(CF 708.5 MHz

ean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 130000
| Peak | crest | 10% | 100 | 049% | 0.01% |
26.02 dBm 5.05 dB 2.75 dB 4.78 dB. 5.57 dB 5.B3 dB

Mean
Trace 1 | 20.07 dem
S T '

L JL J

00

CF 708.5 MHz
Complementary Cumulative Distribution Function

ean Pwir + 20.00 dB
Samples: 130000

Mea Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 19.64 dBm 26.07 dBm 6.42 dB 2.81 dB 4.96 d8 5.04 dB 6.23 dB
—
L )i )i RHAD

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An12-3 of 46




seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n12 / 15MHz / DFT-S OFDM

256QAM

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz

(@153 view

00

(CF 706.5 MHz

ean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 17.65 dBm 25.19 dam 7.54 dB 2.84 dB 5.04 dB 6.41 dB 7.16 dB
— - -
L )i J [y

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10.70 d&
o _att 30 dB_AQT 2ms @ RBW 20 MHz

(@153 view

00

(CF 707.5 MHz

Complementary Cumulative Distribution Function

ean Pwr + 20.00 dB
Samples: 130000

Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 17.53 dBm 24.96 dBm 7.43 dB 2.87 dB 5.07 d& 6.38 dB 7.22 dB
7 v
L JL ] [ 0 v

Highest Channel / Full RB

Spectrum

af

Ref Level 30.00 dam  Offset 10.70 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz

(@153 view

0.0
\
1E 3
X
| )
1

.‘n

1EA T

(CF 708.5 MHz

Complementary Cumulative Distribution Function

ean Pwr + 20.00 dB

Samples: 130000

Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 17.54 dBm 25.10 dBm 7.55 dB 2.87 dB 5.04 dB 6.38 dB 7.22 dB
— - -
L )i J [y

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

26dB Bandwidth

Mode FR1n12: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Lowest CH 5.31 9.67 14.21
Middle CH 5.20 9.79 14.30
Highest CH 5.23 9.67 14.33
Mode FR1n12: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 5.42 5.16 10.27 10.09 15.08 15.11
Middle CH 5.36 5.36 9.99 10.07 15.02 15.02
Highest CH 5.28 5.29 10.01 10.03 15.05 15.02
Mode FR1n12: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 5.35 5.21 10.25 10.19 15.02 14.90
Middle CH 5.29 5.25 10.15 10.15 14.93 14.87
Highest CH 5.14 5.25 10.01 10.29 14.87 14.96
TEL : 886-3-327-3456 Page Number 1 An12-5 of 46

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

FR1 n12 /5MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

m
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 19.95 dBm
700.37100 MHZ|
20d8 1 26.00 dB
. 505000000 MHz
I Q factor 132.0)
0 dam
-10
-20 ,
e : S =
40
-50
60
CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 700,371 MHz 19.95 dBm ndB down 5.305 MHz
Ti 1 693,803 MHz -5.34 dém ndg 26.00 d&
T2 1 704,107 MHZ -5.01 dém Q factor 132.0
il
L L . -
m =
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 19.88 dBm
706.37100 MHZ|
20d8 .
A— 26.00 d8|
/ 5.195000000 ¥
. 195000000 MHz
Q factor 136.0|
0 dam
-10
I \
-20 f >
— / N
£ —— —
40
-50
60
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 706,371 MHz 19.89 dBm ndB down 5,195 MHz
Ti 1 704,513 MHz -6.45 dBm ndg 26.00 d&
T2 1 710,107 MHz -5.40 dém Q factor 136.0
il
L L . -
pectrum =
Ref Level 30.00 dém  Offset 10.70 db @ RBW 300 khz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 10.26 dBm
. 712.37100 MHz
2048 o e S S 26.00 dB
10 de Bw 225000000 MHZ,
Q factor 136.3
0d8m
-10 = T
/ ‘\
40
-50
-60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 712,371 MHz 19.26 dem ok down 5 225 MHz
T1 1 710,903 MHz -6.92 dBm ndg 26.00 d8
T2 1 716,127 MHz -6.76 dbm Q factar 136.3
i
L L . ‘

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Report No. : FG031715-01C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n12 /5MHz / CP OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

= pectrum =
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
S S0d8 SWT  6.3ps @ VBW  1MHz  Mode Auto FFT o At S0CE SWT 6345 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 16.12 dem| Mi[1] 16.89 dem|
701.59000 MH] wy 700.12100 MH]
20dam ¥ nds 26.00 | 20 dam X, nds 26.00 d|
e il 1 el 5.415000000 MHz| - Bw N 5.155000000 MHz|
o dem  factor \ 129.06} 30 dam 7 q factor 1358}
od f t 0 di 7
J i' 3
10 k“\ -10 - kd
\ i Y
-20 d \ 20 d -
-~ ~ b . e NN T i T
| -0-clpr -0
40 d -40 de
50 -50
60 <60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 701,59 MHz 16.12 dBm ndB down 5415 MHz M1 1 700.121 MHz 16.89 dém ndB down 5155 MHz
T 1 693,803 MHz -9.92 dbm nde. 26.00 d& T 1 698,923 MHz -9.60 dam nde. 26.00 d&
T2 1 704,217 MH2 -9.38 dam Q factor 129.6 T2 1 704.077 MH2 -8.85 dém Q factor 135.8
( T ) - [ T ) -
2 pectrum 2
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 17.83 dem)| Mi[1] 16.04 dem|
706.30100 MHZ| 705.56200 MHz|
20 dem N 26.00 | 20 dam — - nds_ 26.00 d|
i a [; 5.355000000 MHz| [ TBW ™ 5.355000000 MHz|
1o dem 7 Q factor 131.9f 0 dam 7 Q factor 131.8}
od — 0 d + -
¥ \
-10 r -10 P b
! N\ \
\ \
-20 d 20 d
A
- - N T § e ~ -
40 d -40 de
-50 -50
60 <60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 706,301 MHz 17.83 dBm ndB down 5,355 MHz M1 1 705.562 MHz 16.04 dém ndB down 5,355 MHz
T 1 704,813 MHz -8.17 dém nde. 26.00 d& T 1 704,833 MHz -2.99 dam nde. 26.00 d&
T2 1 710,167 MH2 -8.02 dém Q factor 131.9 T2 1 710.187 MH2 -10.10 dém Q factor 131.8
( T ) - [ T ) -
pectrum o pectrum =
Ref Level 30.00 dom  Offset 10.70 0B @ RBW 300 kHz Ref Level 30.00 dom  Ofset 10.70 db e RBW 30D bz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  63pus e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 16.86 dBm| mi[1] 16.57 dBm|
1 712.76100 MHe] 713.32000 MHg]
L
20 dsm 3 ndB 26.00 db| 20 d8m N ndB 26.00 db|
- ~ B 5.275000000 MHz "‘ TR 5.285000000 MHz
10 dg 10 dee
i Q factor 135.1 r 7 Q factor 135.0|
f !
o / i
/ k¢
-10 ol ¥
—_ -20 o all . -
-30
40 d -40 de
S0 -50
60 df -0 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
ML 1 712,761 MHz 16.86 dom b down 5,275 MHz M1 1 713,32 MHz 16.57 dBm b down 5,285 MHz
T1 1 710,853 MHz -8.39 dBm ndg 26.00 d8 T1 1 710.883 MHz -9.73 dém ndg 26.00 d8
T2 1 716,127 MHz -3.30 dbm Q factar 135.1 T2 1 716,167 MHz -9.43 dBm Q factar 135.0
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No.

: FG031715-01C

FR1 n12 /5MHz / CP OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

&

Ref Level 30.00 dém  Offset 10.70 08 & RBW 300 kHz

pectrum
Ref Level 30.00 dém

&

Offset 10,70 dB & RBW 30D kHz

jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 16.60 dem| Mi[1] 12.91 dem)|
700.79100 MHZ| 700.68100 MHZ|
20 dem S nds 26.00 d| 20 dam G nds 26.00 |
i ~ T T T 5245000000 MHzZ o A e P 5.205000000 MHz|
10 dem 7 Q factor 131.1 30 dam ; factor 134.)
d I d I
o o
» 7
-10 4 10
/ \
-20 3 -20
/ — — \
[P sy . b et
40 d -40 de
-50 -50
60 <60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 700,791 MHz 16.60 dBm ndB down 5,345 MHz M1 1 700.681 MHz 12.91 dém ndB down 5.205 MHz
Ti 1 693,853 MHz -2.32 dém ndg 26.00 d& T1 1 658.923 MHz -12.77 dém ndg 26.00 d&
T2 1 704,197 MH2 -9.48 dam Q factor 131.1 T2 1 704.127 MH2 -12.90 dém Q factor 134.6
( T ) - [ T ) -
2 pectrum 2
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 15.24 dem| Mi[1] 12.93 dem)|
708.36900 MHz| 709.04800 MHZ|
20 dem gaa 26.00 d| 20 dam nds 26.00 d|
il - — B T 5.285000000 MHZ2| ~. o 5.245000000 MHz|
1o dem Q factor 134.0f 30 dam ; 135.2}
od
\
10 :
\ \
-20 d
S - ~
Bl -
40 d -40 de
-50 -50
60 <60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 708,369 MHz 15.24 dBm ndB down 5.285 MHz M1 1 709.048 MHz 12.93 dém ndB down 5.245 MHz
Ti 1 T4, 823 MHz -10.84 dBm ndg 26.00 d& T1 1 704.883 MHz -13.15 dém ndg 26.00 d&
T2 1 710,107 MHz -10.93 dém Q factor 134.0 T2 1 710.127 MH2 -13.29 dém Q factor 135.2
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.70 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.70 db @ RBW 300 kHz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  63pus e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 15.90 dBm| mi[1] 12.79 dBm|
" 711.94200 MH] 715.32800 MHZ]
20 dsm ndB 26.00 db| 20 d8m ndB M 26.00 db|
- - B 15000000 MHz] - \ B 5.245000000 MHz
10 dg 10 dee = =
m 7 Q factor 138.6} " Q factor 136.4}
od od
{ \
-10 i - -10 1
] k ¥
\ \
= — -20 d
e [
-30
40 d -40 de
S0 -50
-60 d -60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 711,842 MHz 15.90 dém ok down 5,135 MHz M1 1 715.328 MHz 12.73 dém ok down 5,245 MHz
T1 1 710,923 MHz -10.10 dBm ndg 26.00 d8 T1 1 710.813 MHz -13.44 dém ndg 26.00 d8
T2 1 716,057 MHz -10.45 dBm Q factar 138.6 T2 1 716.057 MHz -12.73 dém Q factar 136.4
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n12 / 10MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

Ref Level 30.00 dém

Offset 10.70 0B & RBW 30D kHz

jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 17.80 dBm
A1 706.0780 MHZ|
2048 1 ey 26.00 d8)
10 7 P A 9.670000000 MHz
! Q factor | 73.0)
odam - ‘
T
¥
-10
J i
-20 f

50
60
CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 706,078 MHz 17.80 dBm ndB down Q.67 MHz
T 1 693,945 MHz -7.91 dém nde. 26.00 d&
T2 1 708,615 MHZ -8.17 dam Q factar 73.0
i
L JL J

Middle Channel

a

Ref Level 30.00 dém

Offset 10.70 0B & RBW 30D kHz

jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 17.56 dBm
x 709.5780 MHZ]
2048 ~ nlly 26.00 dB
R e 9.7¢ e
. n 3.790000000 MHz
Q factor 72.5
odam '}
¥ ¥
1o 7 T
Py e
-50
60
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 709,578 MHz 17.56 dBm ndB down 9.79 MHz
Ti 1 702,405 MHz -8.58 dém ndg 26.00 d&
T2 1 712,195 MHz -3.23 dém Q factor 72.5
il
L JL J e
pectrum =
Ref Level 30.00 dém  Offset 10.70 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
M1l 18.07 dBm
708.5620 MHZ
20 d8 26.00 dp)
P~ LY VL 9.6 w
10 de \ 3.6 70000000 MHz
T Q factor \ 73.9
0dem | L
T L}
hi ¥
-10 -
/ \
AT P
s
40
-50
-60 d
CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 708,562 MHZ 18.07 dém ok down 9,67 MHz
T1 1 706,005 MHz -7.71 dBm ndg 26.00 d8
T2 1 715675 MHz -7.69 dbm Q factar 73.3
i
L L . ‘

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n12 /10MHz / CP OFDM

QPSK 16QAM

Lowest Channel Lowest Channel

= pectrum =
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
S S0d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o At S0dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 14.03 dem| Mi[1] 14.35 dem|
707.3970 MHz| 706.3980 MHZ|
20 dem nda Ml 26.00 d| 20 dam nal! 26.00 d|
I R ~ T3 T N 10.2 70000000 MHz AP L e B N 10090000000 MHz
1o dem 7 Q factor 68.9) 0 dam Q fac \ 70.0)
o | va .
L
b
-10 -10 »L
-20 = -20
—~ W,
o D - A
| -3 degr -
40 df 40 df
50 -50
60 60 df
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 707,397 MHz 14.03 dBm ndB down 10.27 MHz M1 1 706.398 MHz 14.35 dém ndB down 10.09 MHz
T 1 693,865 MHz -12.13 dém nde. 26.00 d& T 1 698,965 MHz -12.02 dém nde. 26.00 d&
T2 1 709,135 MH2 -11.97 dém Q factor 68.9 T2 1 709.075 MH2 -11.34 dém Q factor 70.0
L )| J L )jd J

Middle Channel Middle Channel

(=) (Specmom | (=)

Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 13.90 dem| Mi[1] 14.93 dBm|
705.7620 MHZ| 704.2630 MHZ|
20 dem T nds 26.00 d| 20 dam e nds 26.00 d|
N AN NI NN 9,990000000 MHZ Sy ] I T 10.070000000 MHz
10 dem Q factor \ 70.6) 30 dam 7 Q factor \ 69.9)
\}‘ 0 d l
! .
— -20d =
-30 e
il .
-40 de
-50 -50
-60 <60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 705,762 MHz 13.90 dBm ndB down 9,99 MHz M1 1 704.263 MHz 14.93 dém ndB down 10.07 MHz
T 1 702,485 MHz -12.53 dem nde. 26.00 d& T 1 702,465 MHz -11.67 dém nde. 26.00 d&
T2 1 712,475 MH2 -11.81 dém Q factor 70.6 T2 1 712.535 MH2 -10.90 dém Q factor 69.9
L )| J - L )jd J -

Highest Channel Highest Channel

pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.70 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.70 db @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT e Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 13.86 dBm)| M1l 13.83 dBm)|
709.0420 MHZ] 711.7390 MHZ]
20 dsm i nds 26.00 dB) 20 dem T nds 26.00 dB)
T L B 10.010000000 MHz Y VAT, T P N 10050000000 MHz
1o dem Q factor 10 dsm ] Q factor \ 71.0)
od od
B
10 -10 T
o~
= " =od ~ -
ante P Fald i T
Ve N )
Iy o
40 d 40 di
0 50
0 o &0 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 703,042 MHz 13.86 dem ok down 10,01 MHz M1 1 711.738 MHz 13.83 dbm ok down 10,03 MHz
T1 1 705,985 MHz -11.91 dém nde 26.00 d& T 1 705.085 MHz -11.57 dém nde 26.00 d&
T2 1 715,995 MHz -12.07 dBm Q factar 70.8 T2 1 716.015 MHz -12.23 dém Q factar 710
L )| J - L )i J -

TEL : 886-3-327-3456 Page Number 1 An12-10 of 46
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG031715-01C

FR1 n12 /10MHz / CP OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

Ref Level 30.00 dém
o At 30 dB

&

Offset 10.70 0B & RBW 30D kHz
SWT

pectrum
Ref Level 30.00 dém

&

Offset 10,70 dB & RBW 30D kHz

1265 @ VBW 1MHz  Mode Auto FFT o At S0CE SWT  12.6 5 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 13.61 dem| Mi[1] 10.61 dem|
707.6560 MHZ| 706.3980 MHZ|
20 dem nds |./|! 26.00 d| 20 dam ndg, 26.00 d|
PPV ATE Vo o BT 10.250000000 MHz Bw 10190000000 MHz
10dem =G factor 09.0 1o dsm AT R S g Thcte 69.3
/
0 d 0 d - -
f
-10 _’ -10 J \,
¥ ~‘
-20 d - — 20 d
~1~ \
S — ,f - -
= -30 e
. :
-40 di
=0 -50
60 <60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 707,656 MHz 13.61 dBm ndB down 10.25 MHz M1 1 706.398 MHz 10.61 dém ndB down 10.19 MHz
T 1 693,865 MHz -12.14 dém nde. 26.00 d& T 1 698,525 MHz -15.10 dém nde. 26.00 d&
T2 1 709,115 MH2 -12.96 dBm Q factor 69.0 T2 1 709.015 MH2 -15.40 dém Q factor 69.3
L )| J L )jd J

Middle Channel

Middle Channel

2 pectrum 2
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
S S0d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT  12.6 5 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 14.26 dem| Mi[1] 9.99 dBm]
710.0170 MHz| 706.4610 MHZ|
20 dem 26.00 d| 20 dam nds 26.00 d|
e o — B 10.150000000 MHz Bw 10.150000000 MHzZ
10 dem Q factor 30 dam s PSS XL T PR \ 69.6)
od 0 di
10 7 - 10 A
J { ¥
20d — . -20 df L
,/ aa . — b
|20 domer v = -3 = o
40 d -40 de
-50 -50
60 <60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 710,017 MHz 14.26 dBm ndB down 10.15 MHz M1 1 706.451 MHz 9.99 dém ndB down 10.15 MHz
Ti 1 702,425 MHz -12.34 dBm ndg 26.00 d& T1 1 702.405 MHz -16.02 dém ndg 26.00 d&
T2 1 712,575 MH2 -11.52 dém Q factor 70.0 T2 1 712,555 MH2 -15.50 dém Q factor 69.6
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.70 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.70 db @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 13.93 dBm| mi[1] 10.06 dBm|
707.6830 MHZ] 713.1980 MHZ]
20 dsm T ndB 26.00 db| 20 d8m n?\\_ 26.00 db|
N e e - 10.010000000 MHz Bl 10.290000000 MHz
10 dg e, 10 dee
" 7 Qfactor \ " AT gttt 69.9)
od - 0d
] \ \
}
-10 .‘{ -10
A p
- -20
T SN [ ~
30 . B
40 d -40 de
S0 -50
-60 d -60 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 707 663 MHZ 13.93 dém ok down 10,01 MHz M1 1 713.188 MHz 10.06 dém ok down 10,28 MHz
T1 1 705,965 MHz -11.99 dBm ndg 26.00 d8 T1 1 705.B65 MHz -16.48 dém ndg 26.00 d8
T2 1 715,575 MHz -12.31 dBm Q factar 70.7 T2 1 716.155 MHz -15.42 dbm Q factar 65.3
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n12 / 15MHz / DFT-S OFDM
PI/2 BPSK

Lowest Channel

ectrum

Ref Level 30.00 dém  Offset 10.70 08 & RBW 300 kHz

o At 30d8  SWT 12645 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

@19k Max

MI[1] 14.97 dBm

709.5270 MHZz
e 26.00 d8}
10 48 AN 14206000000 MHz
[ Q factor 49.9)

BT

odam

CF 706.5 MHz 1001 pts

Marker

Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 709,527 MHz 14.97 dBm ndB down 14,206 MHz
T 1 699,007 MHz -10.30 dem nde. 26.00 d&

T2 1 713,713 MHz -11.37 dam Q factar 40.9

J L

Span 50.0 MHz

Middle Channel

Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 14.95 dBm
703.7540 MHZ]
20 "‘ ndB 26.00 d8|
AL o g B e 14296000000 MH
10 8 L S A "~ ! z
I Q factor 49.2]
|
0 dam L
0 i {
‘J [
-z0d |
o e
L o P [T
rvum ey Ve
40
-50
60
CF 707.5 MHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 703,754 MHz 14.95 dBm ndB down 14,206 MHz
Ti 1 693,578 MHz -11.46 dBm ndg 26.00 d&
T2 1 714,273 MHz -10.75 dBm Q factor 43.2
— —
L JL J e
Spectrum
Ref Level 30.00 dém  Offset 10.70 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
M1l 15.54 dBm
. 711.5270 MHZ
20 d8 mf\ 26.00 dp)
10 b FLNIVLS Purlindmeety oo Ny 14926000000 MHzZ
Q factor \ 49.7
0 dém 4
!
10 it
-20 i
A N e
it = aw
40 df
-50
-60 d
CF 708.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 527 MHz 15.54 dém ok down 14,326 MHz
T1 1 700,948 MHz -10.42 dBm ndg 26.00 d8
T2 1 715,273 MHz -10.94 dBm Q factar 48.7
i
L JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG031715-01C

FR1 n12 / 15MHz / CP OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

= pectrum =
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 12.38 dem| Mi[1] 12.10 dem|
701.9750 MHZ| 711.8350 MHz|
20 dam L nda 26.00 d8) 20dam nda e 26.00 d8)
B 15.075000000 MHz By 15.105000000 MHz
- . NN AN g = ~ a = - AvY
10 dem [k it 7 dTattor ™) 46.6) 30 dam 7 v r W Yacts? vy 47.1]
I |
od f 0d |
/
-10 -10 =4
¥
-20 d 20 d = L
o / -
L " r -
=20 - el - 30 at : -
A NN T I, P ¥
-40 df -40 di
50 -50
<60 df <60 di
CF 706.5 MHz 1001 pts Span 50.0 MHz CF 706.5 MHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 701,975 MHz 12.39 dBm ndB down 15.075 MHz M1 1 711.835 MHz 12.10 dém ndB down 15,105 MHz
T 1 693,943 MHz -12.86 dém nde. 26.00 d& T 1 698,918 MHz -14.74 dém nde. 26.00 d&
T2 1 714,022 MH2 -13.91 dém Q factor 46.6 T2 1 714.022 MH2 -13.49 dam Q factor 47.1
L )| J L )jd J

Middle Channel

Middle Channel

2 pectrum 2
Ref Level 30.00 dém Offset 10.70 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10.70 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 12.37 dem| Mi[1] 11.86 dem|
712.0550 MHZ| 706.7510 MHZ|
20 dam ndd M1 26.00 d8) 20dam [ nda 26.00 d8)
N E X e 15.015000000 MHz - ¥ Bw 15.015000000 MHz
10 dBm 4 AT e ] 10 dém T P o
0 \I oa |
0 I " +
204 L 20 .
v vy ~
" W \
-50 -50
60 <60 di
CF 707.5 MHz 1001 pts Span 50.0 MHz CF 707.5 MHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 712,055 MHz 12.37 dBm ndB down 15.015 MHz M1 1 706.751 MHz 11.86 dém ndB down 15.015 MHz
T 1 699,943 MHz -14.04 dém nde. 26.00 d& T 1 699,978 MHz -13.94 dém nde. 26.00 d&
T2 1 714,963 MH2 -14.59 dém Q factor 47.4 T2 1 714.993 MH2 -14.56 dBm Q factor 47.1
L )| J - L )jd J -

Highest Channel

Highest Channel

pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.70 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.70 db @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 12.07 dBm)| M1l 11.61 dBm)|
706.0720 MHZ] 710.0580 MHZ]
20 dsm ndB 26.00 db| 20 d8m 1 ndB 26.00 db|
Bu - 15.045000000 MHz . Y _Bw 15.015000000 MHz
10 d8; v 10 e g — o
" T 7 = Vactor 46.9) " ] T G facter
s | \ \
L L
¥ T
L -
-z0d =
\/
. \
) =
el %
-0 d A
50 50
-60 d -60 d
CF 708.5 MHz 1001 pts Span 30.0 MHz CF 708.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 706,072 MHZ 12.07 dém ok down 15.045 MHz M1 1 710.058 MHz 1161 dém ok down 15.015 MHz
T1 1 700,978 MHz -14.16 dBm nde 26.00 d& T 1 700.048 MHz -14.35 dém nde 26.00 d&
T2 1 716,022 MHz -13.73 dBm Q factar 46.3 T2 1 715.963 MHz -14.38 dbm Q factar 47.3
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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